EU-LAB

Report No.:
Applicant:

Address:

Product Name:
Model No.:
Trademark:

FCC ID:

Test Standard(s):

Test Result:
Date of Receipt:
Test Date:

Date of Issue:

ISSUED BY:

SHENZHEN EU TESTING LABORATORY

Prepared by:

Mikey Zhu/ Engineer

TEST REPORT

8333EU122505W

Shenzhen Link Dream Electronic Co.,Ltd.

Room 301, Building E, Queshan Guanghao Industrial
Park Gaofeng community, Dalang Jiedao,LonghuaQu
Shenzhen Guangdong 518000 CN,China

Business Bluetooth Headset

M54 (refer to clause 2.4)

N/A

2A6TN-M54

47 CFR Part 15 Subpart C

Pass

Aug. 25, 2025

Aug. 25, 2025 — Sep. 01, 2025

Sep. 02, 2025

Reviewed and Approved by:

a4 b

Sally Zhang/ Manager

SHENZHEN EU TESTING LABORATORY LIMITED



EU-LAB

Page 2 of 46

Revision Record

Report No.: 8333EU122505W

Report Version

Issued Date

Description

Status

VO

Sep. 02, 2025

Original

Valid

SHENZHEN EU TESTING LABORATORY LIMITED

Address: 101, Building B1, Fugiao Fourth Area, Qiactou Community,

Fuhai Subdistrict, Baoan District, Shenzhen, Guangdong, China

TRF No.: FCC Part 15.247_BT (B02)

Website: www.eu-test.com

(86)-755-2357-9714 Email: Service@eu-test.com



EU-LAB Page 3 of 46 Report No.: 8333EU122505W
Table of Contents

1 COVER PAGE 1
2 GENERAL INFORMATION ... eiiiiceteiisssnesssssseessssssesssssss s ssssss e sasssnesssssssasasssssnssssnsesassnnenssssnssssssnnensssnnnns 5
2.1 APPLICANT INFORMATION ....uuutericsnnesissmeessssssessssnesssssnsessssnsesssssnesssssnsessssnnesssssnenssssnsessssnnesssssnsnssnsnnens 5

2.2  MANUFACTURER INFORMATION ....cciiieterrasnressssnsessasssessssansessssnsessassssessssnsessassssessssnsenssssssnssssnsensssnnnnsns 5

2.3 FACTORY INFORMATION .....ceceeeerrranrersrsmeessssmsessssnsessssmeessssnsessssnessssameessssnsessssnneessssnsessnsnnessssanesssssnnes 5

2.4 GENERAL DESCRIPTION OF E.U.T. ....iiiicierrcccre e ssre s e s s sme e s smn e s s sme e s s e n e e e e e 5

2.5 TECHNICAL INFORMATION OF E.U.T. ..ooiiiiirrccesesser e se s e e sssn s ss e s e e s sn s e e e n e e mn e nnnan 6

3 TEST SUNMMARY ....coiiiiciiiiiiamerissamessssamsessssmsessssmeesssamsessssnsessssamesssssmsessssanesasssmnnssssnsessssnnesssssnsnssssnnessssnnnns 7
3.1 TEST STANDARD ...cccccueeriacameerssamsersssnessasameesassnsessasaneesasansessssnsessasaneesasansessnsanessssansessssnsessnsannessssnsessnsa 7

R 0 I =13 I = 2 o] o 7

3.3 TEST LABORATORY .ccciiceueerissneerisssmeessssnsessssssesssssnsessssnsesssssesssssnsessssnnessssansnssssnsessssnnesssssnenssssnnensssnnans 7

4 TEST CONFIGURATION ......ooiiiiiiiiciteiecsneesessne s ssssnesssssse s esssns e sassssaeasssmneeassnnanesasnsnesssnnesasssnenssssnnensssnnnnss 8
4.1 TEST ENVIRONMENT ..ccciicetirsssneessssneesssssessasaneesassnsessssnsessssansessssnsessasanessessnsessssnnessesansessssnsessasaneessssnes 8

4.2 TEST EQUIPMENT .....cuetiiiiiiiaasnrrrressasesssmesssssasssssmsnessesssssamssesssssassssnnessssasssasnnssnssssssasnnsssssssasssannnnsessanans 8

4.3 DESCRIPTION OF SUPPORT UNIT ...cciceoeerisemeerassnmersssaneesssansessssssessssassessssnsessssansesasansesssssnsssassnsensssnnensas 9

N 1 =5 1 o o =R 9

4.5 DESCRIPTION OF CALCULATION ....ccececterrasnrerssssrersassseesssansessssssessssansesasssessasassesasansesssssneesasansensssnnersans 9

4.6  MEASUREMENT UNCERTAINTY ....uuucerisecersssameessssnnersssamessssansessssnnessssanesssssnsessssnnessssamnsssssnnessssnnesssssnnes 10

4.7 DEVIATION FROM STANDARDS .....cceriseaceersssmrersssamerssssmsessssnsessssamesssssnsessssnsessssanesssssnsesssssessssanssssssnnens 10

4.8 ABNORMALITIES FROM STANDARD CONDITION ...c.cecceerrssamrersssmerssssmsessssnsesssssmesssssnsessssnnesssssnsessssnsens 10

5 TEST ITEMS ...t rccet e s ssse e s sesn e s sesme e s es s e s sesan e e e e s me e e e mne e seame e e e smeeeaeaneeeesaneesansnneneasaneenessnsennnnane 11
5.1  ANTENNA REQUIREMENT .....uuuteriessseessssnsessasssessasansessssnsessasassesasansessssnsessasansessssnsessasansssesansessssnnessasnes 11

511 TesStReqQUIrEMENT .......ooooiii e e e e e e e e e e e e aaeaees 11

5.1.2 Antenna Anti-Replacement CONStrUCLION ...........cccciiiiiiiiiiiie e 11

LTt I B N o1 (=Y o | F= I = 11 o IO RSSO PPRTRRRIOt 11

5.2 CONDUCTED EMISSION AT AC POWER LINE .......ccccttiiiiisinerenesssssssmennsssssssssmssnsssssssssnsssssssssssssnsssnssas 12

5.21  TeSt REQUIFEMENT....coii ettt e e e e et e e e e e s et ee e e e e e aeantneeeeeeeseannneneeaeeeeanns 12

LI =Y AR 1= (U o I 1 =T = o o R 12

B.2.3  TESEPIOCEAUIE .......cceeeeiee bbb e e e e e e e e e e e e e e eeaaeaaaaaaaaens 12

LI =T B B L | - L RTRRRRRNS 12

L2 TN © Tod o U1 1= I8 = 7 0111 [0 15

5.3.1 TeSt REQUINEMENT .....cooiiiiiiiiiie ettt e e 15

5.3.2 Test SEtUP DIiagrami.......ccooiuiiiiiee et e e e e e e e e e e e et e e e e e e e enaraaeaaeeaan 15

B5.3.3 TS PIrOCEAUIE ... e e e e e e e e e e e e e e e e e aaaaaaaaaaans 16

B.3.4 TSt Data ... e e e e e e e e e e e e e e e e e e e e e e e e e e ————— 16

5.4 MAXIMUM CONDUCTED OUTPUT POWER.....cccttiiiiiissnmernrsisssssmsresssssssssnsnssssssssssssnssnsssssssssnsnnssssssssnnnes 18

541 TestReqQUIrEMENT ... e e e e e e e e aaaees 18

5.4.2 Test SEtUP Diagram .......ccoiiuiiiiiii et e e e e e e e et e e e e e e aaraaeaaeaan 18

Lo Y 0Tt =To [ = SR 18

Lo =T i B L | - RTINS 19

5.5 CARRIER FREQUENCY SEPARATION .....cceeesurrrsssnrerssssmmrssssnserssssnerssssnsessssssesssssnsessssnnesssssnsessssnsenssssnees 21

5.5.1 TeSt REQUINEMENT.....cooiiiiiiii e et b e 21

5.5.2  Test SetUP DIagram .......ccueeiiiiiiii ettt sttt e b e e 21

Lo TR T I CY ) g o Yo=Y [ = SR 21

Lo T =Ty o DL | - U 22

5.6 PSEUDORANDOM FREQUENCY HOPPING SEQUENCE ......cccevesterisssneersssseessssssesssssssessssnsesssssssessssnsensnss 24

5.6.1 TestReqQUIrEMENT ..o e e e e e e e e e e e e s 24

5.6.2 EUT Pseudorandom Frequency Hopping Sequence Requirement.............ccccccvveeeeeennns 24

5.7 NUMBER OF HOPPING FREQUENCIES .......ccoctttissneersssnesssssneessssnesssssmesssssnsessssnsesssssnssssssnsessssnnensnssnnns 25

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)



EU-LAB Page 4 of 46 Report No.: 8333EU122505W

571 TestReQUIrEMENT ... e e e e e e e e e e aaaes 25

5.7.2 Test SEtUP DIagram .......ocueeiiiiiiii ittt sttt e e st e e b e e e e e anbeeeeaaee 25

Lo A T =Y o To=To [ = SR 25

L A S = I - - T 26

5.8  TIME OF OCCUPANCY (DWELL TIME) .....ccctttiiiissssnneessssssssssneeesssssssssnsnsssssssssnssssssssssssnsnsessssssssnnnssnsss 27

5.8.1 TeSt REQUIrEMENT.....ccoiiiiiiii e e et 27

5.8.2 Test SetUP DIagram .......ccueiiiiiiiii ettt rb et e e s e e e e e 27

5.8.3  TESEPIOCEAUIE .....coiiiieee ettt e e ettt e e e e e st ee e e e e e e nnneeeas 27

B5.8.4  TeSt DaAla ... e e e e eeea s 28

5.9 EMISSIONS IN NON-RESTRICTED FREQUENCY BANDS (CONDUCTED) .....cceisscsummmeersssssssmmesnssssssssnnnnnss 30

5,91 TestReQUIrEMENT ........oooi e e e e e e e e e e e e e e eeeeaees 30

5.9.2 Test SEtUP Diagram.......ccooiuiiiiiie ettt e e e e e e e e e e et e e e e e e e saaraneaaeaaan 30

5.9.3  TESEPIOCEAUIE .....coiiiiiiieie ettt et e e e e ettt e e e e e st e ee e e e e e e nnneeeas 30

LR R =T I - - T 31

5.10 BAND EDGE EMISSIONS (RESTRICTED FREQUENCY BANDS) ...ccccceurerssssmerssssnmerssssmerssssnsesssssesssssnnes 35
5.10.1 TeSt REQUIFEMENT ...t et e e b e e e 35

5.10.2 Test Setup DIagram ......cueeii it e e e e s aare e 36

Lot O O =T 0Tt [ = R 36

Lot O 1= I - - R 36

5.11 RADIATED EMISSION ...ccciiceeteiissteriasseessssnsesssssesssssmesssssnsessssnnesssssnssssssnsessssnnesssssnssssssnnesssssnensssnnes 38
5111 TestReqQUIrEMENT ... e e e e e e e e e e eeeeees 38

5.11.2 Test SEtUP DIagram ........cooiiiiiiiee et e e e e e e e e e e e e e s abaneeaaens 39

5.41.3  TESEPIOCEAUIE ....coiiiiiiieie ettt e e e e ettt e e e e e et ee e e e e e e nnnreeas 40

Lot I O =T I - - IO P EPP 40

ANNEX A TEST SETUP PHOTOS ..ot ciiriiererssseersssmeessssmnessssmsessssmesssssmn e s ssssnesasssmenssssmsesassnnesssssmsessssnnens 45
ANNEX B EXTERNAL PHOTOS ......cociccciiiiictieiicseessssneesssssssesssss e s ssssss s sassnsesasssessassnsesassnsessnsssessassnsensssnnnnnans 45
ANNEX C INTERNAL PHOTOS. .........iiiicietiiiseirrsssssessssssessssssnessssssasasssms s ssssssesasssnssssssnsesasssnenesssnnessssnnesssssnnns 45

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)



EU-LAB Page 5 of 46 Report No.: 8333EU122505W

2 General Information

2.1 Applicant Information

Applicant Shenzhen Link Dream Electronic Co.,Ltd.
Address Room 301, Building E, Queshan Guanghao Industrial Park Gaofeng community,
Dalang Jiedao,LonghuaQu Shenzhen Guangdong 518000 CN,China

2.2 Manufacturer Information

Manufacturer Shenzhen Link Dream Electronic Co.,Ltd.
Address Room 301, Building E, Queshan Guanghao Industrial Park Gaofeng community,
Dalang Jiedao,LonghuaQu Shenzhen Guangdong 518000 CN,China

2.3 Factory Information

Factory N/A

Address N/A

2.4 General Description of E.U.T.

Product Name Business Bluetooth Headset
Model No. Under Test M54
List Model No. M55, M56, M57, M58

. All models are same with electrical parameters and internal circuit structure, but
Description of Model . .
differentiation only differ in appearance color and model name.

(this information provided by the customer)

Input: 5V=—=0.5A

Rating(s) Battery Capacity: 3.7VDC, 85mAh, 0.315Wh
[ ] Mobile
Product Type b4 Portable
[] Fix Location
Test Sample No. -1/2(Normal Sample), -2/2(Engineering Sample)
Hardware Version Gerber_M54-3020_V1.1_20250621
Software Version M54-3020-250730
SeiE For a more detailed features description, please refer to the manufacturer’s

specifications or the User’'s Manual.

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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2.5 Technical Information of E.U.T.

Network and
Wireless Connectivity

Bluetooth (BDR)

The requirement for the following technical information of the EUT was tested in this report:

Technology Bluetooth

Operation Mode XI BDR [ ] EDR
Modulation Type GFSK

Operating Frequency 2402-2480MHz

Transfer Rate DH5: 1 Mbps

Number of Channel 79

Antenna Type PCB Antenna

Antenna Gain(Peak) -0.27 dBi

Remark

The above information are declared by the applicant, EU-LAB is not responsible
for the information accuracy provided by the applicant.

All channels were listed on the following table:

Channel Freq. Channel Freq. Channel Freq. Channel Freq.
Number (MHz) Number (MHz) Number (MHz) Number (MHz)
0 2402 21 2423 42 2444 63 2465
1 2403 22 2424 43 2445 64 2466
2 2404 23 2425 44 2446 65 2467
3 2405 24 2426 45 2447 66 2468
4 2406 25 2427 46 2448 67 2469
5 2407 26 2428 47 2449 68 2470
6 2408 27 2429 48 2450 69 2471
7 2409 28 2430 49 2451 70 2472
8 2410 29 2431 50 2452 71 2473
9 2411 30 2432 51 2453 72 2474
10 2412 31 2433 52 2454 73 2475
11 2413 32 2434 53 2455 74 2476
12 2414 33 2435 54 2456 75 2477
13 2415 34 2436 55 2457 76 2478
14 2416 35 2437 56 2458 77 2479
15 2417 36 2438 57 2459 78 2480
16 2418 37 2439 58 2460 - -
17 2419 38 2440 59 2461 - -
18 2420 39 2441 60 2462 - -
19 2421 40 2442 61 2463 - -
20 2422 41 2443 62 2464 - -

SHENZHEN EU TESTING LABORATORY LIMITED

TRF No.: FCC Part 15.247_BT (B02)
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3 Test Summary
3.1 Test Standard

The tests were performed according to following standards:

No. Identity Document Title

1 | 47 CFR Part 15, Subpart C Intentional radiators of radio frequency equipment

American National Standard for Testing Unlicensed Wireless

2 | ANSI C63.10-2020 .
Devices

Guidance for compliance measurements on digital transmission
system, frequency hopping spread spectrum system, and hybrid
system devices operating under section 15.247 of the FCC rules

KDB 558074 D01 15.247 Meas

3 Guidance v05r02

Remark:
Maintenance of compliance is the responsibility of the manufacturer. Any modification of the product maybe
which result in lowering the emission/immunity should be checked to ensure compliance has been maintained.

3.2 Test Verdict

No. | Description FCC Part No. Channel Verdict Remark
1 Antenna Requirement 15.203 N/A Pass Note °
p | Gonducted Emission at AC 15.207 Low/Middle/High | Pass -
Power Line

3 Occupied Bandwidth 15.215(c) Low/Middle/High Pass --

4 | Maximum Conducted Output 15.247(b)(1) Low/Middle/High | Pass -
Power

5 Carrier Frequency Separation 15.247(a)(1) Hopping Mode Pass --
Pseudorandom Frequency .

6 Hopping Sequence 15.247(a)(1) Hopping Mode Pass

7 Number of Hopping Frequencies 15.247(a)(1) (iii) Hopping Mode Pass --
Time of Occupancy .

8 (Dwell time) 15.247(a)(1)(iii) Hopping Mode Pass --
Emission in non-restricted Hopping Mode;

9 frequency bands (Conducted) ezl Low/Middle/High s -
Band Edge Emissions 15.209 .

10 (Restricted frequency bands) 15.247(d) Ll Pass -

. . o 15.209 . .

11 | Radiated Spurious Emission 15.247(d) Low/Middle/High Pass --
Note ': The EUT has a permanently and irreplaceable attached antenna, which complies with the requirement
FCC 15.203.

3.3 Test Laboratory

Test Laboratory Shenzhen EU Testing Laboratory Limited

Address 101, Building B1, Fugiao Fourth Area, Qiaotou Community, Fuhai

Subdistrict, Baoan District, Shenzhen, Guangdong, China

Designation Number CN1368

Test Firm Registration Number | 952583

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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4 Test Configuration

4.1 Test Environment
During the measurement, the normal environmental conditions were within the listed ranges:

Page 8 of 46

Report No.: 8333EU122505W

Relative Humidity

30% to 60%

Atmospheric Pressure

86 kPa to 106 kPa

Temperature

NT (Normal Temperature)

+15C to +35°C

Working Voltage of the EUT

NV (Normal Voltage)

120VAC, 60Hz for adapter
3.7VDC battery inside

4.2 Test Equipment

Conducted Emission at AC power line

Equipment Manufacturer Model No Serial No Cal Date Cal Due Date
L.I.S.N.
Artificial Mains Network Rohde & Schwarz ENV216 EE-004 2025/01/08 2026/01/07
EMI Test Receiver Rohde & Schwarz ESCI EE-005 2025/01/08 2026/01/07
Test Software Farad EZ-EMC EE-014 N.C.R N.C.R
Radiated Emission and RF Test
Equipment Manufacturer Model No Serial No Cal. Date Cal. Due Date
. ROHDE &
EMI Test Receiver SCHWARZ ESPI EE-006 2025/01/08 2026/01/07
B"O%E{gfg:a”d SCHWARZBECK VULB 9163 EE-007 2023/01/14 2026/01/13
Double Ridged Hogg A-INFOMW LB-10180-NF EE-008 2023/01/12 2026/01/11
Antenna
Pre-amplifier Agilent 8447D EE-009 2025/01/08 2026/01/07
Pre-amplifier Agilent 8449B EE-010 2025/01/08 2026/01/07
MXA Signal Analyzer Agilent N9020A EE-011 2025/01/08 2026/01/07
MXG RF Vector Agilent N5182A EE-012 2025/01/08 2026/01/07
Signal Generator
Test Software Farad EZ-EMC EE-015 N.C.R N.C.R
MIMO Power TSTPASS TSPS 2023R EE-016 2025/01/08 2026/01/07
Measurement Module
RF Test Software TSTPASS TS32893 V2.0 EE-017 N.C.R N.C.R
Antenna Mast TOP Precision TPBAM-4 EE-306 N.C.R N.C.R
Wideband Radio ROHDE &
Communication Tester SCHWARZ CMW500 EE-402 2025/02/14 2026/02/13
Loop Antenna TESEQ HLAG6121 EE-403 2025/02/14 2026/02/13
MXG RF Analog Signal Agilent N5181A EE-406 2025/02/14 2026/02/13
Generator
DRG Horn Antenna SCHWARZBECK BBHA 9170 EE-410 2025/02/14 2026/02/13
Pre-amplifier SKET LNPA-1840-50 EE-411 2025/02/14 2026/02/13
Power Meter Anritsu ML2495A EE-416 2025/02/14 2026/02/13
Constant
Temperature Humidity Guangxin GXP-401 ES-002 2025/07/29 2026/07/28
Chamber

SHENZHEN EU TESTING LABORATORY LIMITED

TRF No.: FCC Part 15.247_BT (B02)
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4.3 Description of Support Unit
No. Title Manufacturer Model No. Serial No.
1 Adapter MI A232-050200U-CN2 EMC-PJ-004

44 Test Mode

No. Test Modes Description
T™M1 Transmitting mode Keep the EUT in continuously transmitting mode
TM2 Charging Mode Keep the EUT in Charging mode.

4.5 Description of Calculation

4.5.1. Field Strength Calculation

The field strength is calculated by adding the Antenna Factor and Cable Factor and subtracting the Amplifier
Gain and Duty Cycle Correction Factor (if any) from the measured reading. The basic equation with a sample
calculation is as follows:

FS (dBuV/m) = RA (dBuV) + AF (dB/m) + CL (dB) — AG (dB)

Where FS = Field Strength CL = Cable Attenuation Factor (Cable Loss)

RA = Reading Amplitude AG = Amplifier Gain

AF = Antenna Factor

4.5.2. Disturbance Calculation

The AC mains conducted disturbance is calculated by adding the 10dB Pulse Limiter and Cable Factor and
Duty Cycle Correction Factor (if any) from the measured reading. The basic equation with a sample
calculation is as follows:

CD (dBuV) = RA (dBuV) + PL (dB) + CL (dB)

Where CD = Conducted Disturbance CL = Cable Attenuation Factor (Cable Loss)

RA = Reading Amplitude PL = 10 dB Pulse Limiter Factor

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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4.6 Measurement Uncertainty

The following measurement uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2.

This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level
using a coverage factor of k=2.

Test Item Measurement Uncertainty
Conducted Emission 2.64 dB

Occupied Channel Bandwidth 70 kHz

RF output power, conducted 1.04 dB

Power Spectral Density, conducted 0.91dB

Time of Occupancy (Dwell Time) 1.8 %

Unwanted Emissions, conducted 272 dB

Radiated Emission

(9kHz- 30MHz) Ur=2.50 dB

Radiated Emission Ur = 2.70 dB (Horizontal)
(30MHz- 1GHz) Ur = 2.70 dB (Vertical)
Radiated Emission Ur = 3.50 dB (Horizontal)
(1GHz- 18GHz) Ur = 3.50 dB (Vertical)
Radiated Emission Ur = 5.15 dB (Horizontal)
(18GHz- 40GHz) Ur = 5.24 dB (Vertical)
Temperature 0.8°C

Humidity 4%

4.7 Deviation from Standards
None.

4.8 Abnormalities from Standard Condition
None.

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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5.1 Antenna requirement

5.1.1 Test Requirement

Test Requirement

According to FCC §15.203, an intentional radiator shall be designed to ensure that
no antenna other than that furnished by the responsible party shall be used with
the device. The use of a permanently attached antenna or of an antenna that uses
a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a
broken antenna can be replaced by the user, but the use of a standard antenna
jack or electrical connector is prohibited. This requirement does not apply to carrier
current devices or to devices operated under the provisions of § 15.211, § 15.213,
§ 15.217, § 15.219, or § 15.221. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter
protection systems and some field disturbance sensors, or to other intentional
radiators which, in accordance with § 15.31(d), must be measured at the
installation site. However, the installer shall be responsible for ensuring that the
proper antenna is employed so that the limits in this part are not exceeded.

If directional gain of transmitting antennas is greater than 6 dBi, the power shall be
reduced by the same level in dB comparing to gain minus 6 dBi. For the fixed point-
to-point operation, the power shall be reduced by one dB for every 3 dB that the
directional gain of the antenna exceeds 6 dBi. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator
shall be considered sufficient to comply with the FCC rule.

5.1.2 Antenna Anti-Replacement Construction
The Antenna Anti-Replacement as following method:

Protected Method

Description

The antenna is embedded in the product. An embedded-in antenna design is used.

5.1.3 Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum peak

output power limit.

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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5.2 Conducted Emission at AC Power Line
5.2.1 Test Requirement

Except as shown in paragraphs (b)and (c)of this section, for an intentional radiator
that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency
or frequencies, within the band 150 kHz to 30 MHz, shall not exceed the limits in
the following table, as measured using a 50 uH/50 ohms line impedance
stabilization network (LISN).

Test Requirement:

Frequency of emission (MHz) Conducted limit (dBuV)
Quasi-peak Average
o 0.15-0.5 66 to 56* 56 to 46
Test Limit 055 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

Refer to ANSI C63.10-2020 section 6.2, standard test method for ac power-line

Test Method conducted emissions from unlicensed wireless devices.

5.2.2 Test Setup Diagram

0.1m
Test Receiver EUT [ | Peripheral
[ ] N \
0.8 m
0.8m
LISN LISN "

Ground Reference Plane

5.2.3 Test Procedure

The EUT is put on the plane 0.8 m high above the ground by insulating support and connected to the AC
mains through Line Impedance Stability Network (L.I.S.N). This provided a 50ohm coupling impedance for the
tested equipment. Both sides of AC line are investigated to find out the maximum conducted emission
according to the test standard regulations during conducted emission measurement.

The bandwidth of the field strength meter (R&S Test Receiver ESCI) is set at 9kHz in 150kHz~30MHz.

The maximum conducted interference is searched using Peak (PK), if the emission levels more than the AV
and QP limits, and that have narrow margins from the AV and QP limits will be re-measured with AV and QP
detectors. Tests for both L phase and N phase lines of the power mains connected to the EUT are performed.
Refer to recorded points and plots below.

Devices subject to Part 15 must be tested for all available U.S. voltages and frequencies (such as a nominal

120 VAC, 50/60 Hz and 240 VAC, 50/60 Hz) for which the device is capable of operation. A device rated for
50/60 Hz operation need not be tested at both frequencies provided the radiated and line conducted
emissions are the same at both frequencies.

5.2.4 Test Data

PASS.
Only the worst case data was showed in the report, please to see the following pages.

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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Conducted Emission Test Data
Test Site: Shielded Room #1
Test Mode: TX GFSK - 2402MHz
Comments: Live Line
go.0  dBuy
70 ! |- 3 1 1 1 } | |
\ | FOC Pant15 CE-Class B_QP
60 — ! — -
—— 1] |
ﬁ[:i: Pait]5 CE-Class B ﬁ\\fr:
1 I

.ILJIZ |flﬂ ::
WM

hJ

0.150 TLE] : 30,000

No | "y | (aBay | o) | vy | omu | fam) | [P | Remen
1 0.3100 22.33 20.34 42.67 59.97 |-17.301 QP F
2 0.2100 15.22 20.34 35.56 4997 [-1441] AVG | P
3 0.4818 23.72 20.30 44.02 56.31 |-12.29| QP P
4 0.4818 19.12 20.30 30.42 46.31 |-6.89 | AVG | P
5 0.9900 22.97 20.30 43.27 56.00 |-12.73| QP F
B 1.0180 18.16 20.30 38.46 46.00 |-7.54 | AVG | P
T 1.6418 23.55 20.30 43.85 56.00 |-12.15| QP P
8 1.6418 18.00 20.30 38.30 46.00 |-7.70 | AVG | P
9 21339 18.38 20.31 38.69 46.00 |-7.31 | AVG | P
10 22700 2295 20.32 43.27 56.00 |-12.73| QP P
11 12.5059 23.18 20.47 43.65 60.00 |-16.35] QP P
12 12.5059 15.79 20.47 36.26 50.00 |-13.74] AVG | P
Note: Level = Reading + Factor Margin = Level - Limit
SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
Address: 101, Building B1, Fugiao Fourth Area, Qiaotou Community, Website: www.eu-test.com

Fuhai Subdistrict, Baoan District, Shenzhen, Guangdong, China Tel: (86)-755-2357-9714 Email: Service@eu-test.com
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Conducted Emission Test Data
Test Site: Shielded Room #1
Test Mode: TX GFSK - 2402MHz
Comments: Neutral Line
g0.0 dBu¥
70 |- :
\ FCC Pat15 CE-Class B_QP
60 - |
50 \ IIZlIE'.rPI.‘H'I Class B_AVe
40 :
e
30 ;t
NV L peak
20 / v
AVE
10
0.0 _
0.150 [MHz) ' 30.000
Frequency | Reading | Factor | Level Limit  [Margin
£ (MHz) | @Buv) | @B) | @Buv) | (@Buv) | (@B) [Petecter [P/ [ Remark
1 0.2354 19.17 20.36 39.53 62.26 |-22.73| QP P
2 0.2354 9.59 20.36 29.95 5226 |-2231| AVG | P
3 0.4784 23.97 20.31 4428 56.37 |-12.09| QP P
4 0.4874 14.08 20.30 34.38 4621 |-11.83] AVG | P
5 1.0094 19.20 20.30 39.50 56.00 |-16.50] QP P
6 1.0139 9.47 20.30 29.77 46.00 |-16.23| AVG | P
7 1.6079 18.04 20.30 38.34 56.00 |-1766| QP P
8 1.6484 8.01 20.30 28.31 46.00 |-1769| AVG | P
9 2.4539 4.99 20.32 25.31 46.00 |-2069] AVG | P
10 2.4809 15.44 20.32 35.76 56.00 |-20.24| QP P
1 12.4385 16.96 20.48 37.44 60.00 |-22.56| QP P
12 12.4395 562 20.48 26.10 50.00 |-2380| AVG | P
Note: Level = Reading + Factor Margin = Level - Limit
SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
Address: 101, Building B1, Fugiao Fourth Area, Qiaotou Community, Website: www.eu-test.com

Fuhai Subdistrict, Baoan District, Shenzhen, Guangdong, China Tel: (86)-755-2357-9714 Email: Service@eu-test.com
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5.3 Occupied Bandwidth

5.3.1 Test Requirement

Test Requirement

Intentional radiators operating under the alternative provisions to the general
emission limits, as contained in §§ 15.217 through 15.257 and in subpart E of this
part, must be designed to ensure that the 20 dB bandwidth of the emission, or
whatever bandwidth may otherwise be specified in the specific rule section under
which the equipment operates, is contained within the frequency band designated
in the rule section under which the equipment isoperated.

Test Limit:

Intentional radiators operating under the alternative provisions to the general
emission limits, as contained in §§ 15.217 through 15.257 and in subpart E of this
part, must be designed to ensure that the 20 dB bandwidth of the emission, or
whatever bandwidth may otherwise be specified in the specific rule section under
which the equipment operates, is contained within the frequency band designated
in the rule section under which the equipment is operated.

Test Method

ANSI C63.10-2020, section 6.9.2
Occupied bandwidth—relative measurement procedure

5.3.2 Test Setup Diagram

o

RF TEST SYSTEM |

Il

RF TEST
SOFTWARE

1
EUT J | |

SHENZHEN EU TESTING LABORATORY LIMITED

TRF No.: FCC Part 15.247_BT (B02)
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5.3.3 Test Procedure

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency. The span
range for the EMI receiver or spectrum analyzer shall be between two times and five times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to5% of the OBW and video
bandwidth (VBW) shall be approximately three times RBW, unless otherwise specified by the applicable
requirement.

c) Set the reference level of the instrument as required, keeping the signal from exceeding the maximum
input mixer level for linear operation. In general, the peak of the spectral envelope shall be more than [10
log (OBW/RBW)] below the reference level. Specific guidance is given in4.1.5.2.

d) Steps a) through c¢) might require iteration to adjust within the specified tolerances.

e) The dynamic range of the instrument at the selected RBW shall be more than 10 dB below the target “—xx
dB down” requirement; that is, if the requirement calls for measuring the —20 dB OBW, the instrument noise
floor at the selected RBW shall be at least 30 dB below the

reference value.

f) Set detection mode to peak and trace mode to maxhold.

g) Determine the reference value: Set the EUT to transmit an unmodulated carrier or modulated signal, as
applicable. Allow the trace to stabilize. Set the spectrum analyzer marker to the highest level of the
displayed trace (this is the reference value).

h) Determine the “—xx dB down amplitude” using [(reference value) — xx]. Alternatively, this calculation

may be made by using the marker-delta function of the instrument.

i) If the reference value is determined by an unmodulated carrier, then turn the EUT modulation ON, and
either clear the existing trace or start a new trace on the spectrum analyzer and allow the new trace to
stabilize. Otherwise, the trace from step g) shall be used for stepj).

j) Place two markers, one at the lowest frequency and the other at the highest frequency of the envelope of
the spectral display, such that each marker is at or slightly below the “-xx dB down amplitude” determined in
step h). If a marker is below this “-xx dB down amplitude” value, then it shall be as close as possible to this
value. The occupied bandwidth is the frequency difference between the two markers. Alternatively, set a
marker at the lowest frequency of the envelope of the spectral display, such that the marker is at or slightly
below the “-xx dB down amplitude” determined in step h). Reset the marker-delta function and move the
marker to the other side of the emission until the delta marker amplitude is at the same level as the
reference marker amplitude. The marker-delta frequency reading at this point is the specified emission
bandwidth.

k)The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument display; the
plot axes and the scale units per division shall be clearly labeled. Tabular data may be reported in addition
to the plot(s).

5.3.4 Test Data

PASS.
: 20dB Occupied
Modulation Packet Test Channel Bandwidth (MHz) Result
Lowest 0.897
GFSK 1-DH1 Middle 0.896 Pass
Highest 0.919

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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GFSK - 1-DH1 Test plots
Low Channel

[ Keyuight Spectrom Analyzer - Ocoupled B

Radio Std: None

(2  Conter Frog: 2403506000 GF
Center Freq 2.402000000 GHz T,T:;';,:gun A:D!Hold: B0CIB00

-
I Gzl ovw #Atten: 30 dB Radio Davice: BTS

Ref Offset 234 dB
Rel dBm

‘Center 2402 GHz
# #VBW 100 kHz Sweep 3.333 ms

Occupled Bandwidth Total Power 10.9 dBm
825.86 kHz

Transmit Freq Error =24.503 kHz % of OBW Power 99.00 %
x dB Bandwidth 896.9 kHz xdB -20.00 dB

ez STATUS

Middle Channel

[ Keyuight Spectrom Analyzer - Ocoupled B

Center Froq: 2.441000000 GHz Radio Std: None
Trig: Free Run AvglHold: B00/500
#Atten: 30 6B Radio Device: BTS

Ref Offset 2.33 4B
Ref 22.33 dBm

(Center 2.441 GHz
# #VBW 100 kHz

Occupied Bandwidth Total Power 9.24 dBm
825.96 kHz

Transmit Freq Error =23.261 kHz % of OBW Power 99.00 %
x dB Bandwidth 896.4 kHz xdB -20.00 dB

s STATUS

High Channel
[ Krysght Spectrum Anahyzer - Ocoupred BW vt
I : 1052541 84 Aug 39, 2025
Center Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio Std: None

ww.  Trig: Fres Run AvglHold: 500/800
I Gzl ovw #Atten: 30 dB Radio Device: BTS

Ref Offset 2.4 dB
Refl 22.40 dBm

#VEW 100 kHz

Occupied Bandwidth Total Power

831.89 kHz
Transmit Freq Error =24.217 kHz % of OBW Power 99.00 %
x dB Bandwidth 918.9 kHz xdB -20.00 dB

ez STATUS

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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5.4 Maximum Conducted Output Power
5.4.1 Test Requirement

For frequency hopping systems operating in the 2400-2483.5 MHz band employing
. at least 75 non-overlapping hopping channels, and all frequency hopping systems
Ui REaIEmE: in the 5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts.

For frequency hopping systems operating in the 2400-2483.5 MHz band employing
Test Limit: at least 75 non-overlapping hopping channels, and all frequency hopping systems

' in the 5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts.

ANSI C63.10-2020, section 7.8.5
Test Method Output power test procedure for frequency-hopping spread-spectrum (FHSS)
devices

5.4.2 Test Setup Diagram

o O
RF TEST SYSTEM |

Il

RF TEST
SOFTWARE

|
EUT
e

O

o

5.4.3 Test Procedure

This is an RF-conducted test to evaluate maximum peak output power. Use a direct connection between the
antenna port of the unlicensed wireless device and the spectrum analyzer, through suitable attenuation.
The hopping shall bedisabled for this test:
a) Use the following spectrum analyzer settings:
1) Span: Approximately five times the 20 dB bandwidth, centered on ahopping channel.
2) RBW > 20 dB bandwidth of the emission being measured.
3) VBW >= RBW.
4) Sweep: Auto.
5) Detector function: Peak.
6) Trace: Max hold.
b) Allow trace to stabilize.
¢) Use themarker-to-peak function to set the marker to the peak of the emission.
d) The indicated level is the peak output power, after anycorrections for external attenuators and cables.
A plot of the test results and setup description shall be included in the test report. NOTE—A peak responding
power meter may be used, where the power meter and sensor system video bandwidth is greater than the
occupied bandwidth of the unlicensed wireless device, rather than a spectrumanalyzer.

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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5.4.4 Test Data
PASS.
. Peak Output Power Limit
Modulation Packet Test Channel (dBm) (dBm) Result
Lowest 3.863
GFSK 1-DH1 Middle 2.263 30.00 Pass
Highest 1.543

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)

Address: 101, Building B1, Fugiao Fourth Area, Qiaotou Communit Website: www.eu-test.com
= ) 1 < »

Fuhai Subdistrict, Baoan District, Shenzhen, Guangdong, China Tel: (86)-755-2357-9714 Email: Service@eu-test.com
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GFSK - 1-DH1 Test plots
Low Channel

a Fryseght Spectrom Anahyzer - Swept 4 il

. #Avg Type: RMS
Canter frag 2202000000 otz PN Tast ~=-  Trig: Free Run SovgHold: 106150

¥ GainLow #Atten: 30 dB
Mkr1 2.4

Center 2.402000 GHz Span 10.00 MHz
#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 2.667 ms (40001 pts)|

MG STATUS

Middle Channel

#Avg Type: RMS
Trig: Free Run AvglHold: 1001400
#Atten: 30 6B

Mkr1 2.440

[Center 2.441000 GHz Span 10.00 MHz
#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 2.667 ms (40001 pts

MG STATUS

High Channel

#Avg Type: RMS
. Trig: Fres Run AvglHold: 1001400

Ref Offset 2.4 4B Mkr1 2.
Ref 20.00 dBm

(Center 2480000 GHz Span 10.00 MHz
es BW 2.0 MHz #VBW 6.0 MHz Sweep 2.667 ms (40001 pts

STATUS

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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5.5 Carrier Frequency Separation
5.5.1 Test Requirement

Frequency hopping systems shall have hopping channel carrier frequencies
separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel,
whichever is greater. Alternatively, frequency hopping systems operating in the
Test Requirement 2400-2483.5 MHz band may have hopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no
greater than 125 mW.

Frequency hopping systems shall have hopping channel carrier frequencies
separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel,
whichever is greater. Alternatively, frequency hopping systems operating in the
Test Limit: 2400-2483.5 MHz band may have hopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no
greater than 125 mW.

ANSI C63.10-2020, section 7.8.2

Test Method : .
Carrier frequency separation

5.5.2 Test Setup Diagram

o O

RF TEST SYSTEM |

Il

RF TEST
SOFTWARE

O

o

5.5.3 Test Procedure

The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:

a) Span: Wide enough to capture the peaks of two adjacent channels.

b) RBW: Start with the RBW set to approximately 30% of the channelspacing; adjust as necessary to

best identify the center of each individual channel.

c) Video (or average) bandwidth (VBW) = RBW.

d) Sweep: Auto.

e) Detector function: Peak.

f) Trace: Max hold.

g) Allow the trace to stabilize.
Use the marker-delta function to determine the separation between the peaks of the adjacent channels.
Compliance of an EUT with the appropriate regulatory limit shall be determined. A plot ofthe data shall be
included in the test report.

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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5.5.4 Test Data

Page 22 of 46

Report No.: 8333EU122505W

PASS.
Separation Limit
Modulation Packet Test Channel (MHz) (MHz) Result
Low 0.996 0.897 PASS
GFSK 1-DHA1 Middle 0.990 0.896 PASS
High 0.993 0.919 PASS

SHENZHEN EU TESTING LABORATORY LIMITED

Address: 101, Building B1, Fugiao Fourth Area, Qiaotou Community

Fuhai Subdistrict, Baoan District, Shenzhen, Guangdong, China

TRF No.: FCC Part 15.247_BT (B02)

bsite: www.etl

235749

714

I-test.com

Email: Service@eu-test.com
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GFSK - 1-DH1 Test plots
Low Channel

[ Firyssght Spectrom Anahyier - Swept 54

benter Freq 2.402500000 GHz
PRC: Wide
IFGainow

Ref Offset 234
iy Ref 20.00 d

ter 2402500 GHz

es BIW 30 kHz #BW

#Avg Type: RMS
Trig: Free Run AvglHold:>100/100

#Atten: 30 dB

Epan 3.000 MHz

f

2,401 816 GHz |
896 kHz/ (A

1492 dBm|
£.067 dB |

100 kHz

Sweep 3.200 ms (1001 pts)

STATUS

Middle Channel

benter Freq 2.441500000 GHz
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1F Gain-Low

Ref Offset 233 dB
Ref 20.00 dBm

#VBW 100 kHz

#Avg Type: RMS

Trig: Free Run AvglHold:>100/100
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-0.109 dBm
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Sweep 3.200 ms (1001 pts)

S50 e o o e

2,440 816 GHz |
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0,108 dBm |
0,916 dB |

3
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High Channel

benter Freq 2.479500000 GHz
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IFGainow

Ref Offset 2.4 dB
Ref 20.00 dBm
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#VBW 100 kHz

#Avg Type: RMS
Trig: Free Run AvglHold:>100/100

#tten: 30 6B
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Sweep 3.200 ms (1001 pts)
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o B T %

1 t 2478816 GHz |
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5.6 Pseudorandom Frequency Hopping Sequence
5.6.1 Test Requirement

For 47 CFR Part 15C § 15.247 (a) (1) requirement:

The system shall hop to channel frequencies that are selected at the system
hopping rate from a pseudo randomly ordered list of hopping frequencies. Each
Test Requirement frequency must be used equally on the average by each transmitter. The system
receivers shall have input bandwidths that match the hop-ping channel
bandwidths of their corresponding transmitters and shall shift frequencies in
synchronization with the transmitted signals.

5.6.2 EUT Pseudorandom Frequency Hopping Sequence Requirement

The pseudorandom frequency hopping sequence may be generated in a nice-stage shift register
whose 5th first stage. The sequence begins with the first one of 9 consecutive ones, for example:
the shift register is initialized with nine ones.

@® Number of shift register stages:9

@® Length of pseudo-random sequence:29-1=511 bits

® Longest sequence of zeros:8(non-inverted signal)

I -
(F)e

L

Linear Feedback Shift Register for Generation of the PRBS sequence

An example of pseudorandom frequency hopping sequence as follows:
0 2 4 6 62 64 78 1 737577

1
I
I
I
1
[
i
&

Each frequency used equally one the average by each transmitter.

The system receiver have input bandwidths that match the hopping channel bandwidths of their
corresponding transmitter and shift frequencies in synchronization with the transmitted signals.

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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5.7 Number of Hopping Frequencies
5.7.1 Test Requirement

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15
channels. The average time of occupancy on any channel shall not be greater than
0.4 seconds within a period of 0.4 seconds multiplied bythe number of hopping
channels employed. Frequency hopping systems may avoid or suppress
transmissions on a particular hopping frequency provided that a minimum of 15
channels are used.

Test Requirement

Fequency hopping systems in the 2400-2483.5 MHz band shall use at least 15
channels. The average time of occupancy on any channel shall not be greater
than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed. Frequency hopping systems may avoid or suppress
transmissions on a particular hopping frequency provided that a minimum of 15
channels are used.

Test Limit:

ANSI C63.10-2020, section 7.8.3

Test Method Number of hopping frequencies

5.7.2 Test Setup Diagram

o O

RF TEST SYSTEM |

Il

RF TEST
SOFTWARE

|
EUT
e

O

o

5.7.3 Test Procedure

The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:

a) Span: The frequency band of operation. Depending on the number of channels the device supports, it

may be necessary to divide the frequency range of operation across multiple spans, to allow the individual

channels to be clearly seen.

b) RBW: To identify clearly the individual channels, set the RBW to less than 30% of the channel spacing

or the 20 dB bandwidth, whichever is smaller.

c) VBW = RBW.

d) Sweep: Auto.

e) Detector function: Peak.

f) Trace: Max hold.

g) Allow the trace to stabilize.
It might prove necessary to break the span up into subranges to show clearly all of the hopping frequencies.
Compliance of an EUT with the appropriate regulatory limit shall be determined for the number of hopping
channels. A plot of the data shall be included in the testreport.

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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5.7.4 Test Data
PASS.
Modulation Packet Hopping Number Limit Result
GFSK 1-DHA1 79 215 Pass

GFSK - 1-DH1 Test Plots

s Keysight Spectrum Analyzer - Swept SA =R =l
[ R RF [s00 AC | SENSE:PULSE] I ALIGN AUTO | 11:14:33 AM Aug 20, 2025
Center Freq 2.441750000 GHz : #Avg Type: RMS
PNQ: Fast ~—»— 1rig: FreeRun Avg|Hold: 3000/3000
IFGain:Low #Atten: 30 dB

Mkr1 2.401 837 0 GHz
;:ff szféeotgffaﬁ ] 2.331 dBm

I il
I |
\ \
| |
, ] |
Start 2.40000 GHz ] ] ] ] ] ~ Stop 2.48350 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (1001 pts)

MKR MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE

S0 N [1]F] 2.401 837 0 GHz XL 1) A I
2 DEERER 2.479 9930 GHz 124dBm| [ ]
e o e |
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5.8 Time of Occupancy (Dwell Time)
5.8.1 Test Requirement

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15
channels. The average time of occupancy on any channel shall not be greater
than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed. Frequency hopping systems may avoid or suppress
transmissions on a particular hopping frequency provided that a minimum of 15
channels are used.

Test Requirement

Fequency hopping systems in the 2400-2483.5 MHz band shall use at least 15
channels. The average time of occupancy on any channel shall not be greater
than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed. Frequency hopping systems may avoid or suppress
transmissions on a particular hopping frequency provided that a minimum of 15
channels are used.

Test Limit:

ANSI C63.10-2020, section 7.8.4

Test Method Time of occupancy (dwell time)

5.8.2 Test Setup Diagram

o O

RF TEST SYSTEM |

Il

RF TEST
SOFTWARE

1
EUT ] | |

O

5.8.3 Test Procedure

The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:

a) Span: Zero span, centered on a hopping channel.

b) RBW shall be <= channel spacing and where possible RBW should be set >> 1/ T, where T is the
expected dwell time per channel.

c) Sweep: As necessary to capture the entire dwell time per hopping channel; where possible use a video
trigger and trigger delay sothat the transmitted signal starts a little to the right of the start of the plot. The
trigger level might need slight adjustment to prevent triggering when the system hops on an adjacent
channel; a second plot might be needed with a longer sweep time to show two successive hops on a
channel.

d) Detector function: Peak.

e) Trace: Max hold.

Use the marker-delta function to determine the transmit time per hop. If this value varies with different
modes of operation (data rate, modulation format, number of hopping channels, etc.), then repeat this test
for each variation in transmit time.

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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Repeat the measurement using a longer sweep time to determine the number of hops over the period
specified in the requirements. The sweep time shall be equal to, or less than, the period specified in the
requirements. Determine the number of hops over the sweep timeand calculate the total number of hops
in the period specified in the requirements, using the following equation:
(Number of hops in the period specified in the requirements) =
(number ofhops on spectrum analyzer) x (period specified in the requirements / analyzer sweep time)
The average time of occupancy is calculated from the transmit time per hop multiplied by the number of
hops in the period specified in the requirements. If the number of hops in a specific time varies with different
modes of operation (data rate, modulation format, number of hopping channels, etc.), then repeat this test for
each variation.
The measured transmit time and time between hops shall be consistent with the values described in the
operational description for the EUT.

5.8.4 Test Data

PASS.
GFSK mode:
Frequency Packet Pulse Time Total Dwell Time Limit Result
(ms) (ms) (ms)
2441MHz 1-DH1 0.399 127.680 400 Pass
2441MHz 1-DH3 1.655 264.800 400 Pass
2441MHz 1-DH5 2.903 309.653 400 Pass
Remarks:

The test period: T= 0.4 Second/Channel x 79 Channel = 31.6 s

Test channel: as blow

CH:2441MHz time slot=0.399(ms)*(1600/ (2*79))*31.6=127.680(ms)
CH:2441MHz time slot=1.655(ms)*(1600/ (4*79))*31.6=264.800(ms)
CH:2441MHz time slot=2.903(ms)*(1600/ (6*79))*31.6=309.653(ms)

SHENZHEN EU TESTING LABORATORY LIMITED TRF No.: FCC Part 15.247_BT (B02)
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GFSK Test Plots
1-DH1 Middle Channel
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1-DH5 Middle Channel
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PN Fasi == Trig: Video
1F GainLow #Atten: 30 dB

AMkr1

4
‘Center 2441000000 GHz
IRes BV 1.0 MHz #VBW 3.0 MHz Sweep 10.00 ms (10001 pts;

2903 ms (&) _D22dB|
4970 us| -5.81 dB:

STATUS
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5.9 Emissions in Non-restricted Frequency Bands (Conducted)

5.9.1 Test Requirement

Test Requirement

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest level
of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall
be 30 dB instead of 20 dB. Attenuation below the general limits specified in §
15.209(a) is not required.

Test Limit:

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest level
of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall
be 30 dB instead of 20 dB. Attenuation below the general limits specified in §
15.209(a) is not required.

Test Method

ANSI C63.10-2020 Section 11.11
Emission in non-restricted frequency bands

5.9.2 Test Setup Diagram

o

RF TEST SYSTEM |

Il

RF TEST

1
—
— SOFTWARE

EUT l

O

5.9.3 Test Procedure

Establish a reference level by using the following procedure:

a) Set instrument center frequency to DTS channel center frequency.
b) Set the span to = 1.5 times the DTS bandwidth.

c) Set the RBW = 100 kHz.
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d) Set the VBW = [3 X RBW].

e) Detector = peak.

f) Sweep time = No faster than coupled (auto) time.

g) Trace mode = max-hold.

h) Allow trace to fully stabilize.

i) Use the peak marker function to determine the maximum PSD level.

Note that the channel found to contain the maximum PSD level can be used to establish the reference level

Establish an emission level by using the following procedure:

a) Set the center frequency and span to encompass frequency range to be measured. Note that the
frequency range might need to be divided into multiple frequency ranges to retain frequency

resolution.

NOTE—the number of points can also be increased for large spans to retain frequency resolution

b) Set the RBW = 100 kHz.

c) Set the VBW = [3 X RBW].

d) Detector = peak.

e) Sweep time = No faster than coupled (auto) time.

f) Trace mode = max-hold.

g) Allow trace to fully stabilize.

h) Use the peak marker function to determine the maximum amplitude level.

Ensure that the amplitude of all unwanted emissions outside of the authorized frequency band (excluding
restricted frequency bands) is attenuated by at least the minimum requirements specified in 11.11. Report
the three highest emissions relative to the limit.

5.9.4 Test Data

PASS.
Please refer to the following pages.
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GFSK - 1-DH1
Lowest channel

[ . 2 tAvg Ty RMS
Center Freq 2.402000000 GHz s . Trig: FreeRun ) 2 " . . [ ngJdp:-!mms
en: 20 dB
Ref Offset2.34 6B Mkr1 2.401 ReTOMset2.34 4B Mkr1 2.401 7 GHz
Ref 12.34 dBm i Ref 12.34 dBm 3.781 dBm

[ Al

i B s ame i S | T
AN i m’“‘m

g™ <l
-\*f M,rﬂ-ﬁ(‘.

e

[Start 0.03 GHz Stop 26.50 GHz
WRes BW 100 kHz Sweep 2,531 s (40001 pts|

24017 GHz |

96082GHz| 45521 dBm|

S50 e o o e

Center 2.4020000 GHz Span 1.500 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (40001 pts

#Avg Type: RMS
Trig: Free Run Hold: 3030

en: 20 dB

Ref Offset2.33 4B Mkr1 2.440 984 437 5 G} RORs a3 Mkr1 2.440 8 GHz

Ref 12.33 dBm 2.089 dBm iv__Ref 12.33 dBm 1.857 dEBm

§1

A
[Start 0.03 GHz Stop 26.50 GHz
WRes BW 100 kHz #VBW 300 kHz Sweep 2,531 s (40001 pts|

_1.B67 dBm|
-19.232 dBm |
-19.232 dBm

S50 e o o e

Center 2.4410000 GHz Span 1.500 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (40001 pts

L ! & - : #Avg Type: RMS
Center Freq 2.480000000 GHz ) Trig: Free Run : &, N _ . vum‘\.‘;'m-_m
& 20 dB -

Mkri 2.479 984 887 5 GHz Mkr1 2.479 8 GHz
Ref Offset 2.4 dB Ref Offset 2.4 dB ;
Ref 12.40 dBm 1.424 dBm v Ref 1240 dBm 1.154 dBm

'1

A
[Start 0.03 GHz Stop 26.50 GHz
WRes BW 100 kHz #VBW 300 kHz Sweep 2,531 s (40001 pts|

2479 8 GHz| 1.164 dBim|
49504 GHz| 21326 dBm |
49504 GHz| 21326 dBm|
7.439 6 GHz| 42150 dBm|
99192GHz___ 44761 dBm]

S50 e o o e

Center 24800000 GHz Span 1.500 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (40001 pts

s _________________________s=ww |
30MHz~26.5GHz
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GFSK - 1-DH1
No-hopping Band edge-left side

[ Eoryusght Spectrom Analyzer - Swept SA

Center Freq 2.402000000 GHz .. Trig:FresRun

1F GainLow #Atten: 30 dB

]
'-;.-wi'ln\'d-'\'h'-“.li;h,‘l-r’-‘.‘[a’p" Pl
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=
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3.
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Sweep 2.667 ms (40001 pts)
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[ Eoryusght Spectrom Analyzer - Swept SA

Center Freq 2.480000000 GHz e . Trig: FreeRun

Ref Offset 2.4 B
Ref 20.00 dBm

o Syt

|center 2.480000 GHz
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L=

No-hopping Band edge-right side

[ Eoryusght Spectrom Analyzer - Swept SA

#Avg Type: RMS
MO fast ~+-  Trig: Free Run Avg]Hold: 3001300

benter Freq 2.526000000 GHz
I::aln Low #Atten: 30 dB

#Avg Type: RMS

AvglHold: 1001100
Mkr1 2.480 000 0 GHz

Ref Offset2.4 dB -

Ref 20.00 dBm 1.647 dEBm

Mkr1 2.47¢

Sweep 10.67 ms (40001 pts

1 2480 0000 GHz |

2 2483 5000 GHz |
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: 484837 5GHz| 53
s 1

7
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9
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SLATL - STATUS
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GFSK - 1-DH1
Hopping Band edge-left side

Cente . 0 #Avg Type: RMS #Avg Type: RMS
Center Freq 2.402000000 GHz W . -v. Trig: FreeRun AvglHold: 20002000 T PN Fast ~w-  Trig: FreeRun AvglHold: 3000/3000
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Wi
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;wa.t.u.w.-.'
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#Res BW 100 kHz Sweep 10.67 ms (40001 pts;

S50 e o o e

I Span 8.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (40001 pts
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Hopping Band edge-left side

o

[ Firyssght Spectrom Anahyier - Swept 54

F .  AB00000 #Avg Type: AMS #Avg Type: RMS
Center Freq 2.480000000 GHz W . -v. Trig: FreeRun AvglHold: 20002000 T *Past =+ Trig: Fres Run AvglHold: 3000/3000
IFGainlow #Atten: 30 dB r #Atten: 30 dB
Ref Offset 2.4 dB > 4 Ref Offset 2.4 dB
Ref 20.00 dBm s v v Ref 20.00 dBm

ftamadmeatdsiing
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Sweep 10.67 ms (40001 pts

f

46,750 dBm |

S50 e o o e

|center 2.480000 GHz Span 8.000 MHz
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5.10 Band Edge Emissions (Restricted frequency bands)

5.10.1Test Requirement

Test Requirement

In addition, radiated emissions which fall in the restricted bands, as defined in §
15.205(a), must also comply with the radiated emission limits specified in §
15.209(a)(see § 15.205(c)).

Test Limit

Frequency (MHz) Field strength Measurement

(microvolts/meter) distance
(meters)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F (kHz) 30

1.705-30.0 30 30

30-88 100 ** 3

88-216 150 ** 3

216-960 200 ** 3

Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional
radiators operating under this section shall not be located in the frequency bands
54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz. However, operation within
these frequency bands is permitted under other sections of this part, e.g.,

§§ 15.231 and 15.241.

Restricted frequency bands:

Mz Mz Gz
0.090-0.110 149.9 - 150.05 9.0-9.2
0.495-0.505 156.52475 - 156.52525 93-9.5

2.1735-2.1905 156.7-156.9 10.6-12.7
3.020 -3.026 162.0125- 167.17 13.25- 13.4
4.125-4.128 167.72-173.2 14.47-14.5
4.17725-4.17775 240 - 285 15.35-16.2

4.20725 -4.20775 322-3354 17.7-21.4
5.677-5.683 399.9-410 22.01-23.12
6.215-6.218 608-614 23.6-24.0

6.26775 - 6.26825 960 - 1427 31.2-318

6.31175- 631225 1435 - 1626.5 36.43-36.5
8.29]1 -8.294 1645.5-1646.5 Above 38.6
8.362 - 8.366 1660 - 1710 -

8.37625 - 8.38675 1718.8- 172222 M i

bands listed in table 7
and in bands above
38.6 GHz are
designated for licence-
exempt applications.
These frequency bands

8.41425-8.41475
12.29-12.293

12.51975 - 12.52025

12.57675- 12.57725

2200-2300
2310-2390
2483.5-2500

2655 -2900

13.36-13.41 3260 - 3267 and the requirements
164216423 3332-3339 111:1!_'.|]}p|_\-‘ o |'c|;1u.‘gl
devices are set out in
16.69475 - 16.69525 3345.8-3358 the 200 and 300 series

16.80425- 1680475 3500 - 4400 of RSSs.

25.5-25.67 4500-5150

37.5-3825 5350- 5460
73-74.6 7250 -7750
74.8-752 8025 - 8500
108 - 138

Note:

1) Field Strength (dBuV/m) = 20*log[Field Strength (uV/m)].

2) In the emission tables above, the tighter limit applies at the band edges.

3) For Above 1000 MHz, the emission limit in this paragraph is based on
measurement instrumentation employing an average detector, measurement using

SHENZHEN EU TESTING LABORATORY LIMITED
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instrumentation with a peak detector function, corresponding to 20dB above the
maximum permitted average limit.

4) For above 1000 MHz, limit field strength of harmonics:

54dBuV/m@3m (AV) and 74dBuV/m@3m (PK).

Test Method ANSI C63.10-2020 section 6.6.4
5.10.2Test Setup Diagram
RX Artenna
1;. ‘ul..1 .." ._1-1_-'
Ant. feed
e Pea—
1-4m
[ eur 1 im —y
fl J :
1.5m i

Metal Full Soldered Ground Plane
Pre-amp.

.. .

Spectrum Analyzer / Receiver

5.10.3Test Procedure

The measurement frequency range is from 9 kHz to the 10th harmonic of the fundamental frequency. The
Turn Table is actuated to turn from 0° to 360°, and both horizontal and vertical polarizations of the Test
Antenna are used to find the maximum radiated power. Mid channels on all channel bandwidth verified. Only
the worst RB size/offset presented.

The power of the EUT transmitting frequency should be ignored.

All Spurious Emission tests were performed in X, Y, Z axis direction. And only the worst axis test condition
was recorded in this test report.

Use the following spectrum analyzer settings:

Span = wide enough to fully capture the emission being measured

RBW = 1 MHz for f 2 1 GHz, 100 kHz for f < 1 GHz

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold.

5.10.4Test Data

PASS.
Please refer to the following pages.
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Band Edge Emissions (Restricted frequency bands):
Polar | Frequency Metgr Prel—. Cable | Antenna | Emission Limit Margin Detect
HV) | (MHz) Reading | amplifier | Loss | Factor level (dBuV/ (dB) or Result
(dBuV) (dB) (dB) (dB/m) | (dBuV/m) m) Type
Low Channel: 2402MHz

H 2310.00 53.69 30.22 4.85 23.98 52.30 74.00 | -21.70 PK PASS

H 2310.00 44.54 30.22 4.85 23.98 43.15 54.00 | -10.85 AV PASS

H 2350.00 54.23 30.22 4.85 23.98 52.84 74.00 | -21.16 PK PASS

H 2350.00 44.00 30.22 4.85 23.98 42.61 54.00 | -11.39 AV PASS

H 2390.00 54.41 30.22 4.85 23.98 53.02 74.00 | -20.98 PK PASS

H 2390.00 44 .49 30.22 4.85 23.98 43.10 54.00 | -10.90 AV PASS

\Y, 2400.00 53.93 30.22 4.85 23.98 52.54 74.00 | -21.46 PK PASS

Y 2400.00 44.66 30.22 4.85 23.98 43.27 54.00 | -10.73 AV PASS

\Y, 2390.00 54.85 30.22 4.85 23.98 53.46 74.00 | -20.54 PK PASS

GFSK Y, 2390.00 44.34 30.22 4.85 23.98 42.95 54.00 | -11.05 AV PASS
1-DH1 Y 2400.00 54.13 30.22 4.85 23.98 52.74 74.00 | -21.26 PK PASS
\Y, 2400.00 4412 30.22 4.85 23.98 42.73 54.00 | -11.27 AV PASS

High Channel: 2480MHz

H 2483.50 53.04 30.22 4.85 23.98 51.65 74.00 | -22.35 PK PASS

H 2483.50 44.51 30.22 4.85 23.98 43.12 54.00 | -10.88 AV PASS

H 2500.00 54.29 30.22 4.85 23.98 52.90 74.00 | -21.10 PK PASS

H 2500.00 44.80 30.22 4.85 23.98 43.41 54.00 | -10.59 AV PASS

\Y, 2483.50 53.01 30.22 4.85 23.98 51.62 74.00 | -22.38 PK PASS

Y 2483.50 44.22 30.22 4.85 23.98 42.83 54.00 | -11.17 AV PASS

\Y, 2500.00 53.63 30.22 4.85 23.98 52.24 74.00 | -21.76 PK PASS

Y 2500.00 44.50 30.22 4.85 23.98 43.11 54.00 | -10.89 AV PASS

Remark:

1. Emission Level = Reading + Factor, Margin= Emission Level — Limit.
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5.11 Radiated Emission

5.11.1Test Requirement

Test Requirement

In addition, radiated emissions which fall in the restricted bands, as defined in §
15.205(a), must also comply with the radiated emission limits specified in §
15.209(a)(see § 15.205(c)).

Test Limit

Frequency (MHz) Field strength Measurement

(microvolts/meter) distance
(meters)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F (kHz) 30

1.705-30.0 30 30

30-88 100 ** 3

88-216 150 ** 3

216-960 200 ** 3

Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional
radiators operating under this section shall not be located in the frequency bands
54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz. However, operation within
these frequency bands is permitted under other sections of this part, e.g.,

§§ 15.231 and 15.241.

Note:

1) Field Strength (dBuV/m) = 20*log[Field Strength (uV/m)].

2) In the emission tables above, the tighter limit applies at the band edges.

3) For Above 1000 MHz, the emission limit in this paragraph is based on
measurement instrumentation employing an average detector, measurement using
instrumentation with a peak detector function, corresponding to 20dB above the
maximum permitted average limit.

4) For above 1000 MHz, limit field strength of harmonics:

54dBuV/m@3m (AV) and 74dBuV/m@3m (PK).

Test Method

ANSI C63.10-2020 section 6.6.4
Radiated emissions tests
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5.11.2Test Setup Diagram

: | R% Antenna
- Im !

Kl i T

80cm 1m

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
Figure 1. Below 30MHz
Ant. feed
point | r—
: I L—1T ‘

| — m

Metal Full Soldered Ground Plane

Pre-amp.

Spectrum Analyzer / Receiver

Figure 2. 30MHz to 1GHz

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

Figure 3. Above 1 GHz
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5.11.3Test Procedure

The measurement frequency range is from 9 kHz to the 10th harmonic of the fundamental frequency. The
Turn Table is actuated to turn from 0° to 360°, and both horizontal and vertical polarizations of the Test
Antenna are used to find the maximum radiated power.

Mid channels on all channel bandwidth verified. Only the worst RB size/offset presented.

The power of the EUT transmitting frequency should be ignored.

All Spurious Emission tests were performed in X, Y, Z axis direction. And only the worst axis test condition
was recorded in this test report.

Use the following spectrum analyzer settings:

Span = wide enough to fully capture the emission being measured

For 9kHz to 150kHz, Set the spectrum analyzer as:

RBW = 200Hz, VBW =1kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto couple.

For 150kHz to 30MHz, Set the spectrum analyzer as:
RBW = 9KHz, VBW =30kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto couple.

For 30MHz to 1000MHz, Set the spectrum analyzer as:
RBW = 100kHz, VBW =300kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto couple.

For above 1GHz, Set the spectrum analyzer as:
RBW =1MHz, VBW =1MHz, Detector= Peak, Trace mode= Max hold, Sweep- auto couple.
RBW =1MHz, VBW =10Hz, Detector= Average, Trace mode= Max hold, Sweep- auto couple.

For measurement below 1GHz, If the emission level of the EUT measured by the peak detector is 3 dB lower
than the applicable limit, the peak emission level will be reported, Otherwise, the emission measurement will
be repeated using the quasi-peak detector and reported.

5.11.4Test Data

PASS.

The test results of 9kHz-30MHz was attenuated more than 20dB below the permissible limits, so the results
don't record in the report.

During the test, for 30MHz to 1000MHz, pre-scan the all modes, and found the TX GFSK - 2402MHz
modulation which is the worst case, only the worst case is recorded in the report.

During the test, for 1GHz- 25GHz, pre-scan the all modes, and found the TX GFSK - 2402MHz modulation
which is the worst case, only the worst case is recorded in the report.
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Radiated Emission Test Data (30-1000MHz)

Test Site: 966 Chamber #1 Polarization: Horizontal
Distance: 3m Test Mode: TX GFSK - 2402MHz

20.0 dBu¥/m

70

60

FEC Part15 RE-Clasq B_30-1080iHS J6

50

40 I |

30 5
e
® A v MW‘“‘“’M
&
i MWMW W
0.0
30.000 60 100 (MHz) 500 1000.0
No. Frequency | Reading | Factor Level Limit |Margin| __ .
(MHz) (dBuv) | (dB/m) |[(dBuV/m)|(dBuV/m)| (dB)
1 39.5756 34.66 -14.10 20.56 4000 |-19.44| QP
2 62.8706 30.42 -14.88 15.54 40.00 |-24.46| QP
3 218.3084 37.20 -17.55 19.70 46.00 |-26.30| QP
4 2656757 35.54 -14.82 20.72 46.00 |-25.28| QP
5 497 6764 31.94 -11.15 20.79 46.00 |-25.21| QP
B 948.7608 33.21 -9.65 27.56 46.00 |-18.44| QP
Note: Level = Reading + Factor Margin = Level - Limit
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Radiated Emission Test Data (30-1000MHz)

Test Site: 966 Chamber #1 Polarization: Vertical
Distance: 3m Test Mode: TX GFSK - 2402MHz

80.0 dBu¥/m

70

60

FLC Part15 RE-Clasg B_30-1980HE B

50

30

4|
20 ] IIMMM
m 2 k 4 WW
10 WNWWWWM s ALY ,JM@ MWM
0.0
30.000 60 100 (MHz) 500 1000.0
NG Frequency | Reading | Factor Level Limit |Margin Fra it
: (MHz) (dBuV) | (dB/m) |[(dBuV/m)|(dBuV/m)| (dB)
1 30.7454 38.73 -18.21 20.52 40.00 [-19.48| QP
2 47.9938 31.16 -17.09 14.07 40.00 [-25.93| QP
3 89.2762 36.03 -21.40 14.63 43.50 [-28.87| QP
Z 158.6673 35.44 -20.01 15.43 43.50 [-28.07| QP
5 595.1326 30.37 -7.51 22.86 46.00 [-23.14| QP
6 833.3170 32.49 -2.33 30.16 46.00 [-1584| QP
Note: Level = Reading + Factor Margin = Level - Limit
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Radiated Spurious Emission (1GHz-25GHz)
GFSK - 1-DH1
Polar Frequency RMetgr Pre_—. Cable | Antenna | Emission Limits Margin
eading | amplifier | Loss Factor Level Detector
(H/V) Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel:2402MHz
Vv 4804.00 53.20 30.55 5.77 24.66 53.08 74.00 -20.92 PK
Y 4804.00 43.11 30.55 5.77 24.66 42.99 54.00 -11.01 AV
Y 7206.00 54.42 30.33 6.32 24.55 54.96 74.00 -19.04 PK
Y 7206.00 43.13 30.33 6.32 24.55 43.67 54.00 -10.33 AV
Vv 9608.00 53.09 30.85 7.45 24.69 54.38 74.00 -19.62 PK
Vv 9608.00 43.31 30.85 7.45 24.69 44.60 54.00 -9.40 AV
\Y, 12010.00 53.90 31.02 8.99 25.57 57.44 74.00 -16.56 PK
\Y, 12010.00 43.76 31.02 8.99 25.57 47.30 54.00 -6.70 AV
H 4804.00 51.68 30.55 5.77 24.66 51.56 74.00 -22.44 PK
H 4804.00 43.00 30.55 5.77 24.66 42.88 54.00 -11.12 AV
H 7206.00 53.29 30.33 6.32 24.55 53.83 74.00 -20.17 PK
H 7206.00 43.38 30.33 6.32 24.55 43.92 54.00 -10.08 AV
H 9608.00 52.79 30.85 7.45 24.69 54.08 74.00 -19.92 PK
H 9608.00 43.88 30.85 7.45 24.69 45.17 54.00 -8.83 AV
H 12010.00 53.78 31.02 8.99 25.57 57.32 74.00 -16.68 PK
H 12010.00 43.48 31.02 8.99 25.57 47.02 54.00 -6.98 AV
5 Frequency Metgr Prg-l Cable | Antenna | Emission Limits Margin
olar Reading | amplifier | Loss Factor Level Detector
(H/V) Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
Middle Channel:2441MHz
\Y 4882.00 50.81 30.55 5.77 24.66 50.69 74.00 -23.31 PK
Vv 4882.00 43.03 30.55 5.77 24.66 42.91 54.00 -11.09 AV
\Y, 7323.00 51.21 30.33 6.32 24.55 51.75 74.00 -22.25 PK
\Y, 7323.00 43.63 30.33 6.32 24.55 4417 54.00 -9.83 AV
\Y, 9764.00 54.08 30.85 7.45 24.69 55.37 74.00 -18.63 PK
\Y, 9764.00 43.79 30.85 7.45 24.69 45.08 54.00 -8.92 AV
\Y, 12205.00 53.87 31.02 8.99 25.57 57.41 74.00 -16.59 PK
\Y, 12205.00 43.62 31.02 8.99 25.57 47.16 54.00 -6.84 AV
H 4882.00 51.94 30.55 5.77 24.66 51.82 74.00 -22.18 PK
H 4882.00 43.10 30.55 5.77 24.66 42.98 54.00 -11.02 AV
H 7323.00 53.62 30.33 6.32 24.55 54.16 74.00 -19.84 PK
H 7323.00 43.13 30.33 6.32 24.55 43.67 54.00 -10.33 AV
H 9764.00 53.86 30.85 7.45 24.69 55.15 74.00 -18.85 PK
H 9764.00 43.59 30.85 7.45 24.69 44.88 54.00 -9.12 AV
H 12205.00 51.94 31.02 8.99 25.57 55.48 74.00 -18.52 PK
H 12205.00 43.99 31.02 8.99 25.57 47.53 54.00 -6.47 AV
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5 Frequency Metgr Pre.—l Cable | Antenna | Emission Limits Margin
olar Reading | amplifier | Loss Factor Level Detector
(H/V) Type
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
High Channel:2480MHz

V 4960.00 51.78 30.55 5.77 24.66 51.66 74.00 -22.34 PK
\Y, 4960.00 43.20 30.55 5.77 24.66 43.08 54.00 -10.92 AV
\Y, 7440.00 52.27 30.33 6.32 24.55 52.81 74.00 -21.19 PK
\Y, 7440.00 43.53 30.33 6.32 24.55 44.07 54.00 -9.93 AV
\Y, 9920.00 50.96 30.85 7.45 24.69 52.25 74.00 -21.75 PK
\Y, 9920.00 43.58 30.85 7.45 24.69 44.87 54.00 -9.13 AV
\Y, 12400.00 50.65 31.02 8.99 25.57 54.19 74.00 -19.81 PK
Vv 12400.00 43.47 31.02 8.99 25.57 47.01 54.00 -6.99 AV
H 4960.00 53.76 30.55 5.77 24.66 53.64 74.00 -20.36 PK
H 4960.00 43.46 30.55 5.77 24.66 43.34 54.00 -10.66 AV
H 7440.00 54.40 30.33 6.32 24.55 54.94 74.00 -19.06 PK
H 7440.00 43.89 30.33 6.32 24.55 44.43 54.00 -9.57 AV
H 9920.00 50.56 30.85 7.45 24.69 51.85 74.00 -22.15 PK
H 9920.00 43.71 30.85 7.45 24.69 45.00 54.00 -9.00 AV
H 12400.00 54.10 31.02 8.99 25.57 57.64 74.00 -16.36 PK
H 12400.00 43.13 31.02 8.99 25.57 46.67 54.00 -7.33 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit
2. If peak below the average limit, the average emission was no test.
3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value

has no need to be reported.
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ANNEX A TEST SETUP PHOTOS
Please refer to the document “8333EU122505W-AA.PDF”

ANNEX B EXTERNAL PHOTOS
Please refer to the document “8333EU122505W-AB.PDF”

ANNEX C INTERNAL PHOTOS
Please refer to the document “8333EU122505W-AC.PDF”
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STATEMENT

1. The laboratory guarantees the scientificity, accuracy and impartiality of the test, and is responsible for
all the information in the report, except the information provided by the customer. The customer is
responsible for the impact of the information provided on the validity of the results.

2. The report without China inspection body and laboratory Mandatory Approval (CMA) mark has no
effect of proving to the society.

3. For the report with CNAS mark or A2LA mark, the items marked with "y¢" are not within the accredited
scope.

4. This report is invalid if it is altered, without the signature of the testing and approval personnel, or
without the “inspection and testing dedicated stamp” or test report stamp.

5. The test data and results are only valid for the tested samples provided by the customer.

6. This report shall not be partially reproduced without the written permission of the laboratory.

7. Any objection shall be raised to the laboratory within 30 days after receiving the report.

--- End of Report ---
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